





## Parts List for D55141 Type 5

Item Number	Part Number	Description	Qty Required
2	A15185	TUBE PLUG	2
4	D24721	KIT ISOLATOR W/SCREW	1
5	91895680	SCREW .250-20X.750 H	4
6	CAC-1254	ISOLATOR PUMP	4
8	CAC-1206-1	CLAMP HOSE .250 ID H	2
9	A16782	HOSE	1
10	D29135	HOSE CLAMP	2
11	N016477	SPLIT MANIFOLD ASSY.	1
12	D27022	VALVE CHECK 1/2NPT X	1
13	SSF-621	SCREW .250-14X.625 F	1
14	D20114	VALVE SAFETY 175 .25	1
15	A17166	GAUGE	1
16	D28104	SCREW .250-20X.500 P	8
17	A16967	COVER	1
18	A17135	GAUGE	1
19	A18351SV	MANIFOLD ASSY.	1
21	N072023	BALL VALVE	1
22	A17566	LABEL	1
23	N009234	LABEL	1
24	N021116	WARNING LABEL	1
25	N078438	NAMEPLATE	1
27	5130060-00	DECAL	1
28	N006515	LABEL	1
29	A16968	TANK	1
30	A19513	BODY QC .250 IND .25	2
31	N034746	LABEL	1
301	1000002806	SHROUD LEFT	1

## Parts List for D55141 Type 5

Item Number	Part Number	Description	Qty Required
302	A16461	SHROUD	1
303	N087118SV	PUMP ASSEMBLY	1
304	A03865	GASKET UMC	1
305	N017592SV	VALVE PLATE ASSY	1
306	Z-D24819	GASKET HEAD UMC GRAP	1
307	D29368	INSERT	1
308	D29116	HEAD UMC LOW NOISE	1
309	SSF-995	SCREW #10-24X.875 HH	4
312	N003306SV	PRESSURE SWITCH	1
313	D29132	SCREW	5
314	N015853	BRACKET	1
315	CAC-1206-1	CLAMP HOSE .250 ID H	2
316	H-7051	HOSE AIR 1/4 X 10 BL	2
317	A12467	CORD	1
318	SUDL-9-1	SCREW #8-32X.375/.34	1
319	AC-0815	BELT TIMING DAYCO	1
320	D25731	ISOLATOR PUMP	5
322	D28870	SWITCH ROCKER	1
323	A12368	OUTLET TUBE	1
324	N044359	TUBE SEAL	1
325	N036518	CON ROD ASSY	1
326	D21127	SCREW #10-24X.563 PA	1
327	N036517	CYLINDER KIT	1
328	Z-D27196	BRUSH MOTOR UMC GOLD	1
329	SSF-3156	SCREW #10-9X.500 THD	1
330	A19123	SCREW	1
331	D24595	FAN UMC MOTOR 8MM PL	1

## Parts List for D55141 Type 5

Item Number	Part Number	Description	Qty Required
876	D30139	KIT GRAPHITE GASKET	1